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Front Drapery System
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Main Upright x 2
93" x 11/4"

Side Curtain Rod x 2
48"x 1 1/4"

Support Leg x 4
87"x 1 1/4"

Optional Upright x 2
93"x 1 1/4"

** Only used on 40" and 48' width

Front Drapery Clamp x 6 (8 for 40/48' width)

Includes 3/8 x 1 Bolt ﬁ
and 3/8 Nyloc Nut ®

Curtain Cable x 1
Pre cut to length (various)

Includes Turn Buckle

Truss
24" width = 3pcs
32" width = 4pcs
40" width = 5 pcs
48" width = 6 pcs

Side Valance and Side Curtain x 2

Curtain x 2

Width various
Includes Snap Hooks

Front Valance x 1
Width various
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Stage Right Truss

Frame Sleve

Cable
Anchor
Loop

Velcro to attach

Support Leg
Bolt x 2

L———Support Leg

Valance Optional Upright
/_***used on 40' & 48' widths
Frame Sleve
***used on 40' and 48' widths
Front Drapery Clamp
Velcro to attach——g,
4 side curtain Instructions

1. Assemble truss system (see Truss Detail)

2. Install Main Upright and if equiped ( 40" or 48') the Optional Upright

as shown. The Main Upright will have 2 x 3/8" bolts to attach the

angled Support Legs. Orient the Upright so there is one bolt facing
towards the audience and one facing the outside of the stage. Install
clamps on to the stage and bolt to uprights using 3/8" hardware supplied.

3. Attach Support Legs to the Main Upright and finger tighten nut. Install
clamps on to stage but do not tighten. Attach Support Leg to Clamp and
again, do not tighten. Using a level make sure the Main Upright is straight
then tighten all clamp hardware and Support Legs to the Main Upright.

4. Install Side Curtain Rod to Truss with velcro facing out.
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Note: 24’ front drapery shown

Frame Upright Sleve

Stage Right/Left Truss

Velcro to attach

Cable Valance

Anchor
Loop

Turn Buckle

——=Curtain Cable

Frame Upright Sleve
***used on 40' and 48' widths

Center Truss

Velcro to attach
Valance

Instructions

1. Identify Truss sections and lay out in order. (See fig 1)

Cable Guide (24' and 40') 2. Using 3/8 x 1 bolts and 3/8 locking nuts bolt together truss sections.

(Center Guide) Orient truss sections so that the Anchor Loop and guide is to the bottom
g and the velcro is facing towards the audience.
Cable N Curtain Cable
Anchor v 3. Install the Curtain cable. Loosen turn buckle and attach to one of the
Cable Guide (32" and 48" Loop Cable Anchor Loops (left or right)
(Side Guide) . ) .
Turn Buckl 4. Feed oposite end of Curtain Cable through the Center Cable Guide
urn Buckle and hook onto the opposite (open) Curtain Anchor Loop. Tighten Turnbuckle
to take out any sag in the cable.
Standard Truss Right/Left Truss Standard Truss Center Truss Center Truss
(Center Guide) (Side guide)
4 RrA RNSA

Guide—“ Guide_’

Velcro to attach

Valance " R o
32' [P [
/—Curtain Cable [ 40 s ey s ey
48' e Se e e e o
Cable Guide
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Single Section of 8' Truss————5

Side Valance/Side Curtain
Sewn as one piece
Attaches with Velcro to
Truss and Side Curtain Rod
8'x8'

Front Valance
Attaches with Velctro
to Truss.

12" x (various length)

Centre Guide

Pleated Draw Curtain
X2

Supporting posts attached
with Front Drapery Clamp
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